Advanced Chute System
088-4842-00

PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION
1 1 088-5080-00 ACS Base Plate MZ & 54"
Outlaw
2 1 088-6101-00 ACS Closure Plate (US)
3 2 018-5040-00 3/8" x 1 1/4" Hex Bolt
4 2 019-2073-00 .390 ID Plastic Washer
5 2 013-5041-00 3/8 Nylock Nut
6 1 034-9000-00 3/4" x 4" Spring
7 1 018-8053-00 1/4"x-20 x 3 GR Hex Bolt
8 2 019-6017-00 .630ID x 1.122 OD x .142
THK Plastic Washer
9 1 013-5301-00 5/8" Nylock (1/2 Jam)
10 1 044-5004-00 6mm Roll Pin
11 1 013-8073-00 1/4" Nylock Nut
12 1 031-2050-00 4" Rubber Handle Grip
13 1 088-5050-00 ACS Round Handle
1 032-6033-00 5/8 x 1 1/8" Brass Bushing
1 091-7000-00 ACS Decal
1 091-7050-00 Caution Decal




